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TELEGRAPHIC ADDRESS, REGISTER, GLASGOW. . TELEPHONE: CENTRAL 6491 (4LINES).

iﬂflngh 5 iRegtﬁizr of. 5h1:11pm§

; s 95 Bothwell Street

Glasgow’, C.2. 3rda April, ;948’4

berivs : beg to suhnit for ca;sideration the fellowing
report upon a sample of Special Quality Steel deck plating from
the S.S. "MONARCH OF BERMUDA". The ship had been gutted by fire
¥ - . and the sample was said to have been taken from a position which
1 ; appeared to have been subjected to severe heat end probably to
Severe water quenching.

5

The chemical compositicn of the plate material was:

. . % 3
: Carben +250 ’
g - Silicm. . +060
% Sulphur 040
Phos phorus «040
Man genese 1.120
Nickel ' 4040
\ Chromium «050
p Mo lybdenium «030

The physical properties of the plate material were:

Sample No. (L) 2(L) 3(x) 4 (X)
L.0.P. tans/sq.in. 10,15 13 410 10475 164,05
023 Proof, ’ 15,20 15420 14 +90 16,80
Tensile } = " " 35,9 53 460 33 440 54400
Strength )

Elongation «% 28 30 30 30
Cmntraction % 56 57 49 37

! Impact tests /
Cant'd overleaf,
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1 : t o th d notch.

I_l_!_lg_aft tests, Ghar?y‘tes 'gigce wi Izod notch 090 %5
gemple No. Et. 1bse % Cleavage Ft. 1bs, % CIPNE
1 (L) 54 50 50

2 (1) 53 60 49

3 (1} 37 55 27

T s 37 60 27

was hormal end

The microstructure of the steel
the heating

there was Nno evidence of structural alteratiom due to
quénching of the materiale.

The heating md quenching ac
the sample ad, while the test specimens wer
even localitles, it is consi
of the ssamples is due to & 8

The .02% proof stress i tnat at which the stress
strain curve has deviated from the "Hook's Law
.0004" o a gauge 1en gth of 8", This deviation
10004" permement set permi
of speecisal quality steel for s

the proof stresses repor
has suffered no deterioratim through fire damagee

tion had, However, Wil
e selected from the m(

1ight curvature of the plecess

1 am, Dear 3ir,
' Yours faithfully,

Wilkea

Ge ‘ﬁebster, Esq .y O-Ban, D.Sc *y
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